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TEST REPORT CERTIFICATION 
 

Applicant : Bosch Security Systems, Inc. 

  8601 East Cornhusker Highway Lincoln, NE 68507 USA 

Manufacturer : JTS Professional Co., Ltd. 

  No. 148, Industry 9th Road, Tali Dist., Taichung City 41280 

Taiwan, R.O.C. 

   
Description of EUT :  

a) Type of EUT : Bodypack transmitter 
b) Trade Name : Electro-Voice 
c) Model No. : RE3-BPT-6M 
d) FCC ID : B5DB1246M 
e) Working Frequency : 657~663 MHz 
f) Power Supply : DC 3V Battery 

 
Regulation Applied : FCC Rules and Regulations Part 15 Subpart C 
 
I HEREBY CERTIFY THAT; The data shown in this report were made in accordance with the 
procedures given in ANSI C63.10-2013 and the energy emitted by the device was founded to be 
within the limits applicable. I assume full responsibility for accuracy and completeness of these 
data. 

 
Summary of Tests 

Test Results 
RF Power Output Pass 
Occupied Bandwidth Pass 
Emission Mask Pass 
Radiated Spurious Emission Pass 
Frequency Stability Pass 
Line Conducted Emission Pass 
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